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BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING ~§ @! T B
Mobile: 01819557964; PABX: 55167100 Ext. 7226 : :mf =
hitp://bric.ce.buet.ac.bdfnome SR Rl

CONCRETE LABORATORY
BRTC No. - 1102-52594/21-22/CE;  Dt. 2511/2022 Sheet 1 of 1

Sent h}' + Abu Ahmed Zahid. DGM, Quality Assurance & Lab, M.l Cement Factory Limited, West Mukterpur, Munshigan]

Testing & Consultation

West Mukterpur, Munshigonj

Ref. No, - - Dt 251/2022
Project . Portland Composite Cement Test: BDS EN 197-1, CEM I/AM(S-V-L} 42.5N
Sample © Cement [Brand; Crown Cement; ID: PCC Week-04, January 2022] Type: CEM IVA-M (S-V-L} 42.5N

Dale of Casting : 29/1/2022 OurlD: RA-18 Manufacturing Date: Jan-Feb 2022
Test Method & Specification . ASTM

Test Results of Blended Hydraulic (Portland Composite) Cement

‘Age - 3days ~ Tdays B 28 days
Compressive Date 1-Feb-22 - - 5Feb-22 . 26-Feb-22
Strength, 3030 psi 3970 psi 5900 psi
8 (Mpa): In figure
AgsT'M 50 g il (20.9 Mpa) (27.4 Mpa) (40,7 Mpa)
7 Three thousaﬁ&=thirty Three thousand nine Five thousand nine
In words z \ )
) psi hundred seventy psi hundred psi
Maximum of Standard Requirements 1890 psi 2900 psi \ 3620 psi
for All Types of IPIS/ILAT + ASTM (13 Mpa) (20 Mpa) (25 Mpa)
(505,19 ;
Mixing water temperature 2218180 Curing water temperature 20.5 - 257C
Waler for Normal Consistency: Initial Seting Time (minutes): | '/ Final Setfing Time (minutes):
ASTM C187:11 ; ! | ASTMC191-08 i 27 ASTM C181-08
Standard Requirements: ‘Standard Requirements: Standard Requirements:
ASTM C585.19 Test Result ASTM C595-19 Test Result ASTM C59549 Test Result
bisia 25% Not less than 45 minutes |~ 148 Not more than 420 minutes 340
Fineness (Specific Surface), m¥/kg : — | Density/ Specific Gravity | Weight of Cement Bag (kg)
: ~ (gmlce): ASTM C188-09
Stand i :
tandard Requirements: ASTM C595 Test result Sta'ndard Test Resul Sta'ndard Test Result
19 Requirements Requirements
ik 58 v e e
1 B
Note:  Sample was received in standard bag. g
Countersigned by : ' : Test performed by :
26-02-2022

Dr. A. B. M. Badruzzaman
Professor, Dept. of Civil Engg., BUET

Dr. Raquib Ahsan
‘Professor, Dept. of Civil Engg., BUET

E7C2QfeS]

|mportant Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibillty as 1o te
representative character of the samples required to be tested. It is recommended that samples are sent in a secured and sealed
coverfpacketicontalner duly signed by a competent authority. In order to-avoid fraudulent fabrication of test results, It Is also recommended
that all the test reports are collected by an authorized parson, and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF C1VIL ENGINEERING B B e
Mobile: 01819557964; PABX: 55167100 Ext. 7226 B' afR BJ
http:/bric.ce buet.ac.bd/#/home Fenting & Conmtltatin
Concrete LABORATORY
BRTC No, - 1102-50899/21-22/CE; Dt. 5/1/2022 Sheet 1 of 1
Sent by . Abu Ahmed Zahid, DGM, Quality Assurance and Lab, M.I. Cement Factory
West Mukterpur Munshigan]
Ref. No. . Letter; Dt 5/1/2022
Project =
Sample : Cement [Brand: CROWN; ID: PC Week-01, January 22] Type: CEM | 52.5 N
Date of Casting  : 10/1/2022 Our 1D+ TA-41 Manufacturing Date:  --AJan/2022
Test Method & Specification ASTM
Test Results of Portland Cement (Type-l)
== ey Sl
Compressive Date 13-Jan-22 17-Jan-22. 7-Feb-22
Strength, 3280psi 4750 psi 6400 psi
g / In figure e e A A L
psi & (pay: : (22.6 Mpa) (32.8 Mpa) (44.1Mpa) |
i Three thousand two Four thousand seven . {Six thousand four hundred
I words 2 ; ) y i
hundred eighty psi hundred sixty psi psi
Standard/Optional® Requirements for PC Type 1740 psi 12760 psi 4060 psi
1: ASTM €150-19a {12 Mpa) (19.Mpa) (28 Mpa)
Mixing water temperature / 22.5 Curing water temperature 20.51125°C
Water for Normal Con’sisiency: Initial Setting Time (minutes); | Final Setting Time (minutes).
ASTM C187-11 Rl _ASTMC191-:08 _ ASTM £191-08
Standard Requirements: T.est Result Standard Reguirements: TestR It. Standard Reguirements: Test
ASTM C150-19a ASTMC150-192 ) ASTM C150-19a Result
W 26% Not fess than 45 minutes 162 Not more than 375 minutes | -~ 292
Fineness (Specific Surface), m/kg : Soundness (Wortar Bar Density/ Specific Gravity '|Weight of Cement Bag (kg)
\ Expansion; %); ASTM-1038-11 | (gmlcc): ASTM C188:09
Standard Requirements: Standard Standard Standard Test
ASTM C150-18a et et Requirements =i Requirements o Requirements | Result

Countersigned by : Test performed by .

Lo Py ik 21000 B — FHz|z22
Dr. A, B. M. Badruzzaman Mn3C877rD Dr. Tanvir Ahmed
Professor, Dept. of Civil Engg., BUET Professor, Dept. of Civil Engg., BUET

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does nat have any responsivility as to the representative
character of the samples required to be tested. It is recommended that samples are sent in 2 secured and sealed cover/packet/confainer duly
signed by a compstent authority. In order to avoid frauduient fabrication of test results, it s also recommended that all the test raperts are collected
by an authorfzed person, and not by the Coniractor/Supplier.
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